

TEST REPORT:

Report of Faceshield Testing
of Model B1 Headgear with
FC 48 Window

REPORT TO:

Polison Corporation
181 ERH Sheng First Road
Kaohsiung 806, Taiwan, R.O.C.

ATTENTION:

Ms. Karen Wu

REPORT DATE:

February 28, 2007